e |

FTO IR EERA T4

A # I 5
o8B I &
Bk E X B
5 F 8 KM
W f B ¥ FA
8B 8 8 X
B B X P
RHEE XM
R W OB K FA
KB KM
BE E XA
¢ ;S - S
A RS EERE

363-0017
F018-0134
F018-0134
&025-0062
&994-0012
F960-0102
&940-1104
&388-8006
F310-0853
322-0026
379-2105
&501-6233
&790-0047

BER®BNBHE2 TBEB9 D37
RSB BREOBPHRFR/ F203
WEESHNBREOREPHRFR/ F203
EFEEsmLEIMRE2 903
U EXEMAFATEAIQ 200 1
EEREETHRBF—BE 10O
FEEERTEBENFMR 2617
EVNRETHE) HH%INL4I96

o
FWRKFHFRETF UL 82
)

RREBHXS
BHEEMAEMRX
Ik £ R P8 MM R
FESHNUTRAE®

2048 (771) 11811
70184 (43) 4160 ()
20184 (434160 )
20198 (24) 3618
70236 (54) 0681
70245 (53) 0885
20258 (23)1329
8026 (293) 4888

2029 (241) 3751~2

0289 (76) 0187
20272 (68) 3119
2058 (393) 0041
2089 (973) 2325

048 (771) 1529
0184 (43) 4120
0184 (43) 4120
0198 (24) 9524
0236 (54) 7387
0 0245 (53) 6768
0258 (23) 1354
026 (292) 0815
029 (241) 3752
0289 (76) 0069
0272 (68) 3862
058 (391) 3014
089 (971) 2563

11101-05-0300-1C

r-‘!%.;f”“”ﬁlﬁ’ ool

 CKAK=TFII—22TIVF

.. MRV3VD
MRV3XD....

IN="1") X
PARTS LIST

<>
AR EE RN AT




& THXICELT

(1) BREXOHER, FEORKES - a—FHT - G BEZLTHIZBEC 7,

(2) EXHROEMIZMNT 2 A,

(3) #WEHmided. COMERRMZEERBECET,

(4) FEWCHMEXHRBIL 30T, RECHTUEC XY,

(5) WREVEFICLVBDBIRTED, CLB3868050 FTOTHRBES bRRADL, HEXHVZ7,

®NOTICE (Reques for Customers)

( 1) In placing an order for parts, be sure to specify the index number in this liems and the number of parts.
( 2 ) Return of ordered goods cannot be accepted.
( 3 ) Be sure to use the standard parts listed herein as repair parts.
Use of other maketed or similar goods often causes a deterioration of performance and an earlier damage.
(4) Since orders for parts rush in during the demand season, earlier order are recommended.
(5) Asinsomo cases forms and dimensions may be different owing to remodelling of modifications, order parts upon

notting the model number.

™

B

B b/
CONTENTS
2 # =
SECTION NAME PAGE
A hayzs‘yyay 7_2ﬁ1% ........................................................................ 1
. TRANSMISSION CASE GROUP
g FSVASyuEL EEMECD .
- TRANSMISSION GEAR GROUP
c PIASyvaY wvmA(>) .
. TRANSMISSION GEAR GROUP
D-1 N BB R e 9
. HANDLE GROUP (MRV3VD)
N\ FIVES®
D-2. HANDLE GROUP (MRV3XD) 13
E O T I N B, 17
. ROTARY COVER GROUP
= IV NIVEAN—BE
. ENGINE BELT COVER GROUP ........................................................................ 2 1
ESLFI—TBE o
G-1. DRUM TUBE GROUP (MRV3VD) |
kS LF 12— JTBI%
G-2 DRUM TUBE GROUP (MRV3XD) ..................................................................... 25
OERCRMME e -
. WHEEL & REAR WHEEL GROUP
R e -
J . ACCESSORY PARTS GROUP
IJyJ ............................................................................................................... 32

ENGINE



SUAZTwvIavy— @&k FSORAZVI I —ARBEE
A . 'II'IR?Af\I;S(MISJS-I/ONJCASE IEG§I1:{¥OUP A . TRANSMISSION CASE GROUP

RtEE| a—-F BF % i % i) i8S I
No. CODE No. PARTS NAME Q TY| REMARKS
A-01 | M40 5001 001 NG AIVTaTVY TRANSMISSION ASS'Y 1 MRV3XD
A-02 | M40 5002 001 NGV AIVTIITYY TRANSMISSION ASS'Y 1 MRV3VD
A-03 | M40 3102-000 | AvEx—3Ivvaryyvy COUNTER MISSION ASS'Y 1
A-1 | M40 5111 001 | Iw¥rasr—A L CASE L 1 MRV3XD
A-1 | M40 5150 000 | Sw¥arsr—A L CASE L 1 MRV3VD
A-2 | M40 5112 001 | Sw¥asr—A R CASE R 1 MRV3XD
A-2 | M40 5151 000 | Svy¥asr—A R CASE R 1 MRV3VD
A-3 | 9BT 0801 203 | Rn b M8 x 12 ¢ BOLT M8x12¢ 1
A- 4 | MO7 0118 000 | ™A xaDIsvF PACKING, oil drain 1
A-5 | M60 0116 000 | Foxo 2t PLUG, oil 1
MRV3VD
e A- 6 | M40 5234 000 | AA N~e—2 16¢ MARK, oil 1.6 ¢ 1
: A-7 | 9BH 0601 473 | 7 TRV b M6 x 14 ¢ 7T BOLT M6x14¢ | 29 | 3VD---fA%i25

A-8 |9NF 0600 033 | 75> ) v b M6 NUT, flange M6 29 | 3VD---fE%25 |
A-9 | 9BT 0801 603 | Rnb M8 x 16 ¢ BOLT M8 x 16 ¢ 1
A-10 | 9SW 0800 003 | /sAHH * M8 WASHER, spring M8 1
A-11 | 9NT 0800 003 | +» b M8 NUT M8 1
A-12 | M40 3711 001 | Frawva YNl _ HOLDER, edge 1 |7
A-13 | 9BT 0602 003 | Rn b M6 x 20 ¢ BOLT M6 x 20 ¢ 4
A-14 | 9SW 0600 003 | /SR¥ 4 % M6 WASHER, spring M6 4 MRV3VD
A-15 | 9NT 0600 003 | v b M6 NUT M6 4
A-16 | M40 3711 000 | Frava Inuros~)v LABEL, edge 1 |-
A-17 | M40 0135 000 | >7%—wuav b B ROD, shifter B 1
A-18 | M40 5119 000 | 74 —74+—2 B FORK, shifter B 1
A-19 | MO7 0313 001 | ¥7&X—my havRyFy PACKING 4

6™ A-20 | MO07 0314 000 | > 7% —uaw bA IR SPRING 2

' A-21 | MO7 0314 010 | 7&—uaw hA )2 B SPRING B 2
A-22 | 9SB 2500 000 | AF—IiHK—n 516" BALL, steel 5/16' 2
A-23 | 9ST 0302 003 | wYE» $3x20¢ SPLIT, pin $3x20¢ | 2
A-24 | 9SW 1000 003 | /s R2¥H4H % M10 WASHER, spring M10 4
A-25 | 9NT 1000 013 | +» b M10 P125 | NUT M10 P125| 4
A-26 | M40 5153 000 | a4V Iy 7E—av ROD, shifter high speed 1
A-27 | M40 5118 000 | aAVY 27 R—T4—7 FORK, shifter high speed 1
A-28 | M40 3313 000 | 7 &X—7—L ARM, shifter 1
A-29 | 90R 1200 001 | OV 7 P-12 "O'RING P-12 1
A-30 | M40 5159 000 | 9—&X Y =T R—TF— SHIFTER FORK, rotary 1
A-31 | M40 5160 000 | 2w b ROD 1
A-32 | 90R 0900 001 | OY > & P-9 "O'RING P-9 1
A-33 | 9SP 0402 004 | RFY > rEY PIN, spring 1
A-34 | M40 5121 001 | F Yok SPRING, chain 1
A-35 | 9ST 0251 203 | V€ $#25x12 ¢ | PIN, split $25x12¢ \ 1




bSO AZ v a3 — AR

FSYAS v Il — R A . TRANSMISSION CASE GROUP

TRANSMISSION CASE GROUP

A.

RtES| a—F &5 i N % i ¥t i %
No. CODE No. PARTS NAME Q TY| REMARKS
A-36 | 9FW 0600 003 | k¥4 % M6 WASHER,plain M6 (5 2 |20
A-37 [ M40 3251 000 | A Z—4r—A L CASE,counter L 1
A-38- | M40 3251 010 | A &—4»—2Z R CASE,counter R 1
A-39 | M40 3257 000 | PZZHENLB BOLT 2
A-40* | 9BT 0601 403 | Kb M6 x 14 ¢ BOLT M6x 14 ¢ 4
A-41 ~| 9SW 0600 003 | /33 HH % M6 WASHER, spring M6 7
A-42 | ONT 0600 003 | F+v b M6 NUT M6 6
A-43 | 9BT 0802 003 | &b M8 x 20 ¢ BOLT M8 x 20 ¢ 3
A-44 | 9SW 0800 003 | /s3HH % M8 WASHER, spring M8 3
A-45 | M40 3252 000 | Aox— COVER 1
MRV3VD MRV3XD o
™ A-46 | 9SW 0500 003 | /SA2¥FH % M5 WASHER, spring M5 2
A-47 | 9CR 0500 503 | F~axy M5 x5¢ SCREW M5x5¢ 2
A-48 | M40 3258 000 | Ao k—o 2 SHAFT, counter 1
A-49 | 9BB 6003 000 | R—n~x7VY 2 #6003 BEARING, ball #6003 1
A-50 [ 9BB 6003 002 | R—n7Y 2 #B6003-2RS | BEARING, ball  #6003-2RS | 1
A-51 [9RC 0400 340 | @ —5—F x> CHAIN, roller 1
A-52 | M40 3223 000 | oy ZAxFuasrw b SPROCKET |
A-53 | MO7 0813 000 | =V —AHVTHH % WASHER |
A-54 | 9BT 0601 603 | Kb M6 x 16 ¢ BOLT M6 x 16 ¢ |
E™
—_ 4 i




B FSUAZYIAVETEER (1)
- TRANSMI

SSION GEAR GROUP

B.

FSUZAZEV a3 FEVEHER (1)

TRANSMISSION GEAR GROUP
RiBE| a—F &S i L % i i % &
No. CODE No. PARTS NAME Q TY| REMARKS
B-1 | M40 5155 000 | =2 SHAFT, main 1
B- 2 | M40 5156 000 | ¥FPVYFZxSuarrv b SPROCKET 1
B- 3 | M40 5157 000 U—ﬁvfﬁi‘y‘)"lf;ﬂ"/ PINION 1
B-4 | M40 5158 000 | aw v o¥y GEAR, high speed 1
B-5 | M40 3222 000 | F=>TF ¥ GEAR, change 1
B-6 |MI3 0216 000 | M4 K2 vF 79 H % WASHER 1
B-7 | MO07 0213 000 | 2o 27¥H % WASHER 1
B-8 | 9RS 2000 005 | RFwFV S-20 RING, snap S-20 1
B-9 |[9RR 3500 005 | RFw 7V > R-35 RING, snap R-35 2
B-10 | 9BB 6003 002 | R—n~x7V) >  #6003-2RS | BEARING,ball  #6003-2RS | 2
B-11 | 9BB 6202 000 | R—n~x7Y > B #6202 BEARING, ball B #6202 1
B-12 | 9SC 3500 700 | >—nFvrvS CAP, seal 1
B-13 | M40 5154 000 | 2> 2 F¥ GEAR, second shaft 1
B-14 | M40 0130 000 | xw2o o2 SHAFT, back |
B-15 | M23 0256 000 | vF% v BUSH, roll )
B-16 | MO7 0217 001 | A% A WASHER A 5
B-17 | M07 0313 001 | 7&—uay baonyFr PACKING 11
B-18 | 9SW 1000 003 | /SA&¥H * M10 WASHER, spring  M10 4
B-19 | 9NT 1000 013 | +w b M10 P125 | NUT M10 P125| 6
B-20 | M40 3216 001 | xw 2 ¥¥ GEAR, back 1
B-21 | M40 3215 001 | xw2o o2 SHAFT, back 1
B-22 | M54 0220 000 | ¥4 % WASHER 1
B-23 | 9RS 1500 005 | RFwFVY S-15 RING, snap S-15 1
B-24 | 9NB 1519 172 | =— Fi~7 ) > KT-15,19,17 | BEARING, needle KT-15,19,17 1
B-25 | M23 0259 000 | >V 27 ¥F¥y— GEAR, final 1
B-26 | M40 0131 000 | > v o ¥y 2 SHAFT 1
B-27 | M23 0224 000 | v*%7v>2 B BUSH,roll B 1
B-28 | 90W 1022 200 | =T v+ WASHER, seal 2
B-29 | M40 0142 000 | >+ 22 AXLE 1
B-30 | 9BB 6205 000 | R—nAxFTY T #6205 BEARING, ball #6205 2
B-31 | 9RR 5200 015 | AFwFY 7 R-52 RING, snap R-52 2
B-32 | 90S 2552 1208 | A4 > — TC-2552,12 | SEAL, oil TC-2552,12 | 2
B-33 | 9RC 0400 680 | B —5—F x> CHAIN, roller 1




C.

FSOAZVIIVFTEER (2)
TRANSMISSION GEAR GROUP

MRV3VD

MRV3XD

C FSOAIvIIVFEER (2)

TRANSMISSION GEAR GROUP
MRV3VD

HliE\E| a—F &5 i i % i Rt i &

No. CODE No. PARTS NAME Q TY| REMARKS

C-1 | M40 5145 000 | aAD oo SHAFT, rotor 1

C-2 | 9BB 6205 000 | R—nAXF7Y 2 #6205-RS BEARING, ball  #6205-RS 2

C-3 | M40 0145 000 | FavtAHFH R WASHER, adjust 2

C-4 | 9RR 5200 015 | RFw Sy R-52 RING, snap R-52 2

C-5 [90S 2552 1510 A 4 v— WD-25,52,15 | SEAL, oil WD-2552,15| 2

™ _ - i
C FSUAZvIIVFTER (2)
-« TRANSMISSION GEAR GROUP
MRV3XD

RiEsS| a—-F 5 i it H i Bkt W &

No. CODE No. PARTS NAME Q TY| REMARKS
vC-6 | M40 5122 001 | aAw>os SHAFT, rotor 1

C-7 |9BB 6205 001 | =T Y2 #6205-RS | BEARING,ball  #6205-RS | 2

C-8 |90S 2540 070 | A W¥—n TC-2540,7 | SEAL,oil TC-2540,7 | 2

C-9 | M40 0145 000 | Fa oA ¥FH AR WASHER, adjust 2

C-10 | 9BB 6009 002 | R—nxT7T Y #6009-2RS | bearing, ball #6009-2RS | 2

C-11 | M40 5131 000 | 2V *>—) QLFY83,113,115 | SEAL, w/shaft QLFY§3,113,115 2

C-12 | M40 5125 000 | 7 Ao L CROSS BLADE SHAFT L 1

C-13 | M40 5126 000 | Za Ao R CROSS BLADE SHAFT R 1

C-14 | M40 5133 000 | A by FY > RING, stop 2

€™ C-15 [9QR 2500 004 | OV 7 $25 "O'RING 025 2 & <&

C-16 | M40 5127 001 | ZuA¥¥ GEAR, cross 2

C-17 | M40 5132 001 | ARV Z—N SEAL, sponge 2

C-18 | 9RS 2500 005 | AFwF) S-25 RING, snap $-25 2

C-19 | M40 5128 000 | >—NH¥H A% WASHER, seal 2

C-20 | M40 5129 000 | Fv w7 CAP 2

C-21 | 9BT 0600 803 | AN b M6 x 8 ¢ BOLT M6 x8 ¢ 4

C-22 | 90W 0601 220 | =T v ¥ WASHER, seal 4




N\ FIVESR _1 N\VEIVEE
D-1. HANDLE GROUP | D-1.

HANDLE GROUP

MRV3VD | MRV3VD
Ri&s| a—F &% i il % i) g i &

No. CODE No. PARTS NAM Q TY| REMARKS
D-1 | M40 5164 000 | N>R AV A X RETAINER, handle 1
D-2 | M40 5165 000 | F=>ov—2 MARK, change 1
D-3 | 9BT 0702 003 | Kb M7 x20 ¢ BOLT M7 x20¢ 3
D- 4 | 9SW 0700 003 | /xA¥FH % M7 WASHER, spring M7 3
D-5 |[9NT 0700 003 |+ b M7 NUT M7 3
D- 6 | M81 0611 000 | N> K4 COMP SUPPORT, handle comp 1
D-7 |8MA 0155 000 | VAL aFavf~e—2 MARK, manual book 1
D-8 |9BT 1212 503 | A b MI2x125¢ | BOLT MI2x125¢| 1
D-9 | 9SW 1200 003 | /XRx¥AH % M12 WASHER, spring M12 1
D-10 | 9NT 1200 003 | +v b M12 NUT M12 1

€™ D-11 | M40 0450 002 | 44 RN KA COMP HANDLE, swing comp 1
D-12 | M40 0453 000 | 2 7A¥H % A WASHER, fixing A |
D-13 | M40 0467 000 | 27 A 42 B WASHER, fixing B 1
D-14 | M40 0463 001 | N RATAYAHrF v b NUT 1
D-15 | M40 0458 000 | " KL Favtf~w—2 MARK, adjust handle 1
D-16 | M54 0617 000 | 225 vFv—2 MARK, main clutch 1
D-17 | 8MA 0007 000 | ZZ v Fvin—Fav4v—2 | MARK, clutch lever 1
D-18 | M81 0613 004 | YavrFavtsf T4 v— WIRE, up down adjust 1
D-19 | M40 0422 000 | N> RaaFA4 ¥ PIN, fixing handle 2
D-20 Mf440” ,91%%4 20,90 A /7" A é!:;;/ ERZFAY S ‘ SPRING i 2

b o Iy bPeB4HY. FRETFI o2 o3

21 (%00 | 25 reasms v s 2m)— - -LEVER;eluteh ——BLAGK 2 |1t
D-22 ["M40 0468 001 | #2»Fawt4T74+v— B | WIRE LRadjust B 1 | E)2-4ol3-of
D-23 | M40 0457 021 | Faohoho— COLLAR, middle 1
D-24 [9CV 1500 001 | 2w 72~V b BELT, convex 3

PPN D-25 | M40 0465 000 | 2w Zsxa BOX, tool 1
D-26 | M09 0615 000 | A4 > 77 AF—RF) > SPRING 1
D-27 | M40 0466 000 | awZ/xaz k COVER 1
D-28 | M09 0615 000 | awrsaziyes KNOB 1
D-29 | M09 0615 030 | 4 > 77 RF—FavtV¥H+ | WASHER 1
D-30 | 9RE 0600 003 | EV > 66 "E"RING ¢6 1
D-31 | 9BT 0601 603 | Kb M6 x 16 ¢ BOLT M6 x 16 ¢ 2
D-32 | 9SW 0600 003 | /xAHH % M6 WASHER, spring M6 2
D-33 | M67 0915 000 | ¥4 % M6 WASHER, plain M6 2
D-34 | ONT 0600 003 | > b M6 NUT M6 2
D-35 | M40 5171 000 | 2 XA > PLATE, name |
D-36 | M40 4414 000 | ¥z avv—7 MARK, safety judgment 1
D-37 | M40 6172 000 | 74 > RA>a—FK CORD 1 | GMIS2~=»Y ¥ H
D-38 | M81 2311 000 | AA v F Ass— COVER, switch 1
D-39 | M81 2312 000 | As—= WOV Hr TS50 FLANGE 1
D-40 | 8MA 0149 000 | T4 > RE~v—2 MARK, stop button 1

-9 i - 10 —



35

D-1.

28

I\ FIVER®
HANDLE GROUP

MRV3VD

D _ 1 I\ FIVESR
- HANDLE GROUP
MRV3VD
H&E| a—k &S # it # i iz &

No. CODE No. PARTS NAME Q TY| REMARKS
D-41 | FR25128A ANV T ALV F SWITCH, stop 1
D-42 | M40 3858 001 | 7> >¥a>voA4v— WIRE, tension 1
D-43 | 106 0496 000 | 7> a >k yiRY % SPRING 1
D-44 | Mb4 2033 000 | =225 wFLiNn— LEVER, clutch 1
D-45 | M40 0431 001 | Fo¥avba—vhk32i2Y M5x33 ¢ | SCREW M5x33¢ 1
D-46 | 9NL 0500 003 | w2+ w b NUT, lock 1
D-47 | M54 2035 000 | 7S5 VF AP wIs— STOPPER, clutch 1
D-48 | M54 2036 000 | A b wrt—sx% SPRING, stopper 1
D-49 | M54 2037 000 | R bwis—2aRxY Max17¢ SCREW M4 x17 ¢ 1
D-50 | 9NL 0400 003 | mw o v b M4 NUT, lock M4 1
D-51 | M08 1016 000 | ko7 A=K PIN, clevis 1
D-52 | 9ST 0161 503 | vy PIN, split 1
D-53 | M40 5911 002 | Fx>TPLis— LEVER, change 1
D-54 | 124 0831 000 | 10277V v (7 74) 10 GRIP RED 2
D-55 | 9BT 0601 075 | uwAZ7+YF b ARYME*10¢ SCREW, seat M6x 10 ¢ 1
D-56 | 9NL 0600 003 | mwZJFw b M5 NUT, lock M5 1
D-57 | M40 5161 000 | F=>TPHA K GUIDE, change 1
D-58 | M40 5162 000 | @ —& V) —A4 ) F)<w—2~ MARK 1
D-59 | 9BT 1002 003 | A b M10x20¢ | BOLT MI0x20¢ | 1
D-60 | 9SW 1000 003 | /X324 & M10 WASHER, spring  M10 1
D-61 | ONT 1000 003 |+ b M10 NUT M10 1
D-62 | M40 5163 002 | F =P LIs— LEVER, change ]
D-63 | 106 0125 000 | @—A—RAFY SPRING 1
D-64 | 9BT 0604 003 | FE b M6 x 40 ¢ BOLT M6 x 40 ¢ 1
D-65 | M67 0915 000 | ¥4 % M6 WASHER, plain M6 |
D-66 | 9NT 0600 003 | +v b M6 NUT M6 1
D-67 | 9BT 0601 803 | Kb M6 x 18 ¢ BOLT M6 x 18 ¢ 1
D-68 | ONT 0600 003 | v b M6 NUT M6 1
D-69 | M40 6171 000 | Ry AT AP WIRE, throttle 1 | GMIS2= v/ H
D-70 | E32 4122 000 | Amw hLios— A LEVER, throttle I

1 VgHn 99 vol | %< /

B3V 2)m _ s, 1ol Re
69 | M4o 4312 0po 22w LA~ GM/8 A




D-2.

N\ FIVEB(R
HANDLE GROUP

27 80

MRV3XD

"

™

I\ FIVEHR
D B 2 - HANDLE GROUP

MRV3XD
A% a—-r &5 i3 ) % ) W %

No. CODE No. PARTS NAME Q TY| REMARKS
D-1 | M8I 2214 002 | »> K COMP HANDLE, comp 1
D-2 | M81 2213 000 | N>R SUPPORT, handle 1
D-3 | M8I 2216 000 | N> FiasAf ¥y PIN, fixing handle 1
D-4 | M81 2217 000 | 2o FavtAfLis— LEVER, L - R adjust 1
D-5 | 124 0831 000 | 10027V v/ (777) 10 GRIP RED 1
D-6 | M81 2218 000 | AFY > SPRING 1
D-7 | TI2 0413 000 | ST A2V PIN, clevis 3
D-8 | 9RP 0600 003 | RE> "R’ PIN 3
D-9 | M81 2220 001 | ¥4 % WASHER 1
D-10 | M81 2221 001 | Rn b BOLT |
D-11 | 9NL 1000 013 | vy 27w b M10 NUT, lock M10 1
D-12 | M40 5164 000 | N> Faudyxo A & BRACKET, handle 1
D-13 | 9BT 0702 003 | A b M7 x 20 ¢ BOLT M7 %20 ¢ 3
D-14 | 9SW 0700 003 | /294 R M7 WASHER, spring M7 3
D-15 | ONT 0700 003 | S~ b M7 NUT M7 3
D-16 | 9BT 1212 503 | An b M12x125¢ | BOLT MI2x125¢| 1
D-17 | 9SW 1200 003 | /NA¥H R M12 WASHER, spring M12 1
D-18 | 9NT 1200 003 | +» b M12 NUT M12 1
D-19 | 9RS 4200 015 | RFwFYy S-42 RING, snap S-42 1
D-20 | M81 0613 004 | Yav¥FFavtf TAP— WIRE, up down adjust 1
D-21 | M40 0422 000 | N RrvasAf ¥y PIN, fixing handle 1
D-22 | M40 0429 000 | a5 A>3k SPRING 1=
D-23 | EIl 2223 001 | 7S5 wFvimn—7 v LEVER A'SSY, clutch 1
D-24 | M81 2231 000 | /"> KvAos— COVER, handle 1
D-25 | M8I 2229 000 | N FNAis—=—2 L MARK, handle cover L 1
D-26 | M81 2230 000 | N> RnNA)s—v—2 R MERK, handle cover R 1
D-27 | M40 5176 000 | 2 A N> PLATE, main 1
D-28 | 8MA 0009 000 | 7 >E Y Favv—2 MARK, safety 1+
D-29 | M81 0636 000 | v A FSv—2 70 MAMETORA MARK 70 1
D-30 | M83 0618 000 | N> Kb A RU>—2 MARK, swing handle 1
D-31 | M40 4414 001 | Yavave—2 MARK, safety judgment 1
D-32 | 9BK 0601 063 | e s ¥V EARNL b+ MEx10¢ | BOLT, w/washer 2
D-33 | M81 2215 000 | " KAFavtf~v—2 MARK, handle adjust 1
D-34 | M81 0619 000 | 225 vFvo—2 MARK, main clutch 1
D-35 | CVC 1500 001 | 2>y 7 A~V b BELT, convex 2
D-36 | M81 2222 001 | ¥ a3 vis— LEVER, tension 1
D-37 | 124 0831 000 | 107V v (7 7) 10 GRIP RED 1
D-38 | 103 1012 000 | ES¥AH R ¢18x ¢105%t16 WASHER ¢ 18x ¢ 105xt16| 1
D-39 | 9ST 0201 503 | VY ¥~ ¢2x15¢ PIN, split p2x15¢ | 1
D-40 | 8MA 0026 000 | v s—Y oH¥~>—2 MARK, operating lever 1



R I\ FIVESR
D-2. Ao E Eroup D-2. HANDLE Grour
MRV3XD MRV3XD
RWEE| a—F &5 b i % L B I
No. CODE No. PARTS NAME Q TY| REMARKS
D-41 | M81 0819 001 | F>>axvAv— WIRE, tension I
D-42 | 106 0496 002 | F>¥akewiiYIni SPRING, tension 1
D-43 | ONT 0600 003 |+ b M6 NUT M6 1
D-44 | 9NP 0600 042 | FA4aF v b M6 NUT, nylon M6 ]
D-45 | M40 6173 000 | Ry b A ¥— WIRE, throttle 1 | GMIB2=>»¥
D-46 | M40 5911 002 | F=>ILis— LEVER, change 1
D47 | 124 0831 000 | 1027V wS (7H) 10 GRIP RED 1
D-48 | 9BT 0601 075 | vyAhZ7FV+Hi b MEx10¢ BOLT M6 x 10 ¢ 1
D-49 | 9NL 0600 003 | mw 25w b M6 NUT, lock M6 |
D-50 | M40 5162 000 | g—&X Y —A4 YFY~>—2 MARK, change 1
PN D-51 | M40 5161 000 | F>IHA R GUIDE, change 1
i D-52 | 9BT 1002 003 | An b M10x20¢ | BOLT MI0x204 | 1
D-53 | 9SW 1000 003 | /SRHFH % M10 WASHER, spring M10 1
D-54 [ 9NT 1000 003 | +w b M10 NUT M10 1
D-55 | M40 5163 002 | Fx>oLix— LEVER, change 1
D-56 | 124 0831 000 (10Z7V v/ (7H4) 10 GRIP RED 1
D-57 | 106 0125 000 | @—H—AFY 7 SPRING 1
D-58 | 9BT 0604 003 | Rk M6 x 40 ¢ BOLT M6 x 40 ¢ 1
D-59 | M67 0915 000 | ES¥H % M6 WASHER, plain M6 1
D-60 | 9SW 0600 003 | /xAFHH % M6 WASHER, spring M6 2
D-61 | 9NT 0600 003 | +w b M6 NUT M6 1
D-62 | 9BT 0601 803 | A1k M6 x 18 ¢ BOLT M6 x 18 ¢ 1
D-63 | 9NT 0600 003 | v b M6 NUT M6 ]
D-64 |8MA 0155 000 | WY AAfvaFavfv—2 MARK, manual book 1
r,r‘\ D-65 | 8MA 0007 000 | ZZwFLin—FaoA4w—2 | MARK 1
D-66 | M40 6172 000 | ¥4 > HREX>a—F CORD, stop button 1 | GMIRz>y/H
D-67 | M81 2311 000 | AA v FHix— COVER, switch I
D-68 | M81 2312 000 | AN—hUVE IS FLANGE, cover 1
D-69 | 8MA 0149 000 | 74 ¥RE>~v—2 MARK, stop button 1
D-70 | FA25128A ANVT 2LV F SWITCH, stop |
- D-71 | E32 4124 000 | Aaw hivbos— LEVER, throttle 1
D-72 [ M40 5165 000 | Fxr>¥~>—2 MARK, change 1
T |91h3929 ool | B% &7 /




E.

O—4%"')—h)I\—B3%
ROTARY COVER GROUP

©

=

O—45U—=h/)\—R3%
ROTARY COVER GROUP

RiEE| a—-F &5 i i % g e w &
No. CODE No. PARTS NAME Q TY| REMARKS
E-1 | M40 6122 000 |¥—LT VY BEAM ASS'Y 1
E- 2 | 9BT 0805 503 |®n b M8 x 55 ¢ BOLT M8 x 55 ¢ 1
E- 3 | 9BT 0805 003 |&An b M8 x 50 ¢ BOLT M8 x50 ¢ 1
E- 4 | 9FW 0800 003 |k S¥H % M8 WASHER, plain M8 3
E-5 | 9SW 0800 003 |/SFHH % M8 WASHER, spring M8 2
E- 6 | 9NT 0800 003 |F+w k M8 NUT M8 6
E- 7 | M40 5513 000 | A7 — STAY 1
E- 8 | 9BT 0802 003 |&Hn b M8 x 20 ¢ BOLT M8 x 20 ¢ 3
E- 9 | 9SW 0800 003 [/sAaH#H % M8 WASHER, spring M8 2
E-10 | 9NT 0800 003 |F v b M8 NUT M8 2
E-11 | 9BT 1203 003 |®n b MI2x30¢ | BOLT MI2x30¢| 1
E-12 | M40 5512 000 [t & —Hix— COVER, center 1
E-13 | 9BT 0801 603 |4 b M8x16¢ | BOLT M8x16¢ | 8
E-14 | 9SW 0800 003 [/sA&#H % M8 WASHER, spring M8 8
E-15 | 9NC 0800 063 |[7Zwuv b M8 NUT, cap M8 8
E-16 | M40 5515 000 |g—%Y—#,3— DR COVER,rotary  D-R 1
E-17 | 8MA 0006 000 |~V hFavvfv—2 MARK I
E-18 | 8MA 0008 000 |Zyv > > FFavf~w—2 MARK 1
E-19 | 8MA 0154 000 |g@—&XV—FavAfv—2 MARK 1
E-20 | M40 5516 000 [w—% Y —Zx— D-L COVER,rotary  D-L 1
E-21 | 8MA 0012 000 | KShu—X—Voov—2 MARK 1 | MRV3XD
E-21 | 8MA 0005 000 | FZLhu—%—VOov—2 MARK 1 | MRV3VD
E-22 | 8MA 0009 000 |7 >E>dbhrvaue—2r MARK 1
E-23 | M63 0221 001 |¥>AHo~—2 MARK 1
E-24 | 9BT 0601 403 |[Hi b M6 x 14 ¢ BOLT M6x14¢ | 16
E-25 | 9NF 0600 003 |75 > 9w b M6 NUT M6 12
E-26 | M40 4501 000 |w—&Y—#H,)x—  E-R COVER,rotary  E-R 1
E-27 | M40 4502 000 |@—%Y—#H)x—  E-L COVER,rotary  E-L 1
E-28 | 9BK 0601 463 | I3 ¥FVFHENVP MEx14 ¢ BOLT, w/washer M6 x 14 ¢ 6
E-29 | M23 0619 001 [ AWVl Lis— B LEVER, fitting B 2
E-30 | M40 5517 001 |7 ¥+ & hix— BAR, adjust 1
E-31 | 9BT 0805 003 |[Ki b M8 x 50 ¢ BOLT M8 x 50 ¢ 1
E-32 | M40 5518 000 [7>¥¥ A b AT — STAY, adjust 2
E-33 | 9NP 0800 003 [FAfwm>Fwh M8 NUT, nylon M8 2
E-34 | 122 0517 000 |7 ¥ A M7 —LA ARM, adjust 2
E-35 | M40 5521 000 | 7% AX—2 5 7RIV b BOLT 1
E-36 | M40 5514 000 [ZvITAh A RUBBER, flap A 1
E-37 | MO7 0813 000 |7—VAHYHH 2 WASHER, pulley 2
E-38 | 9BK 0601 653 |[/XAHYFHRNL b M6 x 16 ¢ BOLT M6 x 16 ¢ 2
E-39 | M40 4507 000 |ZvdL D-R RUBBER, flap D-R 1




O—41)—1/\—pf®
ROTARY COVER GROUP

E.

W' 8 )
58
~
N © 7
SN o &
n‘\ I -
. / . - % ]
) i g ~ 4 44 o~
© g, . K 61
e [ 8,35 B usra 7069 | | 7.0 >3 |62
a6 | @:L\ g °g S
) < T g6
60 72—% < / L 81622
@ \;g
@a_ ~ . 61 9@ ‘62/6 &
/ \@ 62/ \
60 / \ 51
52 ) , 50
56

E.

O—5YU—hI\—F8i%
ROTARY COVER GROUP

RitgE| a—f &8 s & % i kit w &
No. CODE No. PARTS NAME QTY REMARKS
E-40 | M40 4508 000 | &L A D-L RUBBER, flap  D-L 1
E-41 | M40 4509 000 |ZXv LA SUPPORT 4
E-42 | M40 3560 000 |X LI AAHT D PLATE D 4
E-43 | 9BT 0601 603 |4 k M6x16¢ | BOLT M6x16¢ | 6
E-44 | 9CD 0601 503 |¥5 2%y M6x15¢ | SCREW M6x15¢ | 4
E-45 | 9SW 0600 003 |/SRH4 3 M6 WASHER, spring M6 8
E-46 | ONT 0600 003 |7 b M6 NUT M6 4
E-47 | M40 4503 000 |V &I L COVER, side L 1
E-48 | M40 4504 000 |V 2 s> R COVER, side R 1
E-49 | M81 2227 000 |54 >v—2 L MARK, line L 1
E-50 | M81 2228 000 |54 > v—2 R MARK, line R 1
E-51 | 8MA 0014 000 |7 ¥>rkawsv—2 MARK, safety 2
E-52 | M81 2241 000 |¥#— b AL SUPPORT A-L 1
E-53 | M81 2242 000 |##— b A-R SUPPORT AR 1
E-54 | M81 2243 000 |##— B-R SUPPORT B-R 1
E-55 | M81 2244 000 |##— b B-L SUPPORT B-L 1
E-56 | M81 2246 000 |TAFL—h A-L PLATE, rubber  A-L 1
E-57 | M81 2247 000 |TALFv—h AR PLATE, rubber A-R 1
E-58 | M81 2248 000 |TLFv—h B-L PLATE, rubber  B-L 1
E-59 | M81 2249 000 |TLFv— b B-R PLATE, rubber  B-R 1
E-60 | 9BT 0601 203 |&1A b M6x12¢ | BOLT M6x12¢ | 12
E-61 | 9SW 0600 003 |[/x3x¥H 2 M6 WASHER, spring M6 12
E-62 | 9NC 0600 063 |72 mJw k M6 NUT, cap M6 10
E-63 | M81 2235 001 |25 4 42 R METAL, fixing R 1
E-64 | M81 2236 001 |25 4 »+2 L METAL, fixing L 1
E-65 | 9FW 0600 003 |t +4 3 M6 WASHER, plain M6 2
E-66 | ONT 0600 003 |7 bk M6 NUT M6 4
E-67 | M81 2237 001 (254 #42 L METAL, fixing L 1
E-68 | M81 2250 001 |25 4 H42 R METAL, fixing R 1
E-69 | M81 2238 000 |25 4 h¥2 METAL, fixing 2
E-70 | 9BT 0601 003 |#)L b M6x10¢ | BOLT M6x10¢ | 2
E-71 | M81 2239 000 |25 4 A2 R METAL, fixing R 1
E-72 | M81 2240 000 (254 A4 L METAL, FIXING L 1
E-73 | M81 2245 000 |=27Y > SPRING 2
E-74 | 9NP 0800 043 |Ffua>4v bk M8 NUT, nylon M8 2




F.

TV NIV EHN—BE
ENGINE BELT COVER GROUP

F T30 NI FIN—RaF
- ENGINE BELT COVER GROUP

RES| a—Fk ®&S s i k4 £ ot &
No. CODE No. PARTS NAME QT REMARKS
F-1 [ M40 5811 001 | N0V hAhs—o 54 4% COVER, belt rear 1
F- 2 | 9SW 0600 003 | /s34 % M6 WASHER, spring M6 2
F-3 [ 9NT 0600 003 | +v b . M6 NUT M6 2
F- 4 | 9FW 0600 003 | k544 % M6 WASHER, plain M6 2
F-5 | 9BK 0801 663 | EF/A¥FVFEHELF MEx16¢ BOLT, w/plain washer 1
F-6 | M40 5214 001 | =>o >/ PULLEY, engine 1
F- 7 | M40 3852 000 | A *F—1— PULLEY, main body 1
F-8 | 9VA 0400 003 | V~uL b SA-40 "V'BELT SA-40 j { % LASH
F-9 | 9BT 0801 603 | R/ b M8 x 16 ¢ BOLT M8 x 16 ¢ 1
F-10 | 9KY 0503 500 | ¥F— 5x5x35 KEY 5x5x35 1
F-11 | M40 5216 001 |~V b AIN—AF— STAY, belt cover 1
F-12 | 9BT 0801 603 | An b M8 x 16 ¢ BOLT M8 x 16 ¢ 2
F-13 | 127 5416 000 | ~ov b AHox— COVER, BELT |
F-14 | M40 5177 000 | ~ )V P AIx—~v—2 MARK, belt cover 1 MRV3XD
F-14 | M40 5172 000 | )V b A)s—w—2 MARK, belt cover 1 MRV3VD
F-15 | M26 0833 001 | /7 KNOB 1
F-16 | M40 3853 001 | 7> >a>7—LA ARM, tension 1
F-17 | M36 2838 000 | 74 V2 AU F>¥ayE R4 | SPRING 1
F-18 | M66 0824 000 | ¥>>¥=3>an A-W ROLLER, tension A-W 1
F-19 | 9RS 1200 005 | RAFwvF V> S-12 RING, snap S-12 1
F-20 | 9BT 0601 403 | Ak M6 %14 ¢ BOLT M6 x 14 ¢ 1
F-21 | 9SW 0600 003 | /xAx¥H % M6 WASHER, spring M6 1
F-22 | ONT 0600 003 | F+v b M6 NUT M6 1
F-23 [ M40 5211 000 | =27 v—UA FRAME, engine 1
F-24 | 9BT 0806 003 | &) b M8 x 60 ¢ BOLT M8 x 60 ¢ 3
F-25 | 9SW 0800 003 | /xAx¥H % M8 WASHER, spring M8 3
F-26 | ONT 0800 003 | +v b M8 NUT M8 3
F-27 | CEG 0021 340 | OHVxI>Y> GMISLN-357 | OHV ENGINE GMI82LN-357 | 1
F-28 | 9BT 0804 003 | Ko b M8 x 40 ¢ BOLT M8 x 40 ¢ 4
F-29 | 9FW 0800 003 | ¥4 % M3 WASHER, plain M8 8
F-30 | 9SW 0800 003 | /x4 % M8 WASHER, spring M$§ 4
F-31 | ONT 0800 003 | +w h M8 NUT M8 4
F-32 | M81 2314 000 | v A NSw—2 MAMETORA MARK 1
F-33 | M40 3656 000 | 7v¥vhrF4vavkays—2 MARK 1
F-34 | 8MA 0440 000 | A& FFN=e—2 MARK 1 MRV3XD
F-34 | 8MA 0439 000 | A X FFow—2 MARK 1 | MRV3VD
F-35 | S570 0628 000 | Fav s ov—2 MARK 1
F-36 | KW56110AA a—varvi~ylb LABEL, caution 1
F-37 | KW56070AA a—ars~gb LABEL, caution 1
F-38 | M40 5237 000 | 2> o ~—2 MARK, tank 1
F-39 | W40-5B05x035 | F— 5x5x35¢ | KEY 5x5x35¢| 1
F-40 | W20 7HO8 | T+ WASHER 1
F-41 | B08 OA08x16 | AL b M8 x 16 ¢ BOLT M8 x 16 ¢ 1




- _ _ FSLF1—JRE
G- 1. SRR UeE Chour G - 1. DRUM TUBE GRouP
MRV3VD MRV3VD
Riigs| a—F &5 i i . £ HE L
No. CODE No. PARTS NAME Q TY| REMARKS
G-1 | M8l 2266 000 | RS LF2—F L DRUM TUBE L 1
G-2 |M8l 2265 000 | FSLFa—T R DRUM TUBE R 1
G-3 | M40 0502 000 | KLty RV b BOLT, drum set 2
G- 4 [9NL 1000 003 | @v 2wk M10 NUT, lock M10 2
G-5 | MS81 0719 000 | FE&U X M81 L BLADE M81 L 7
G- 6 | M81 0739 000 | F& VA M81 R BLADE M8l R 7
G-7 |RI4 0515 000 | YA BYYEHENLE BOLT 14
G- 8 | 9SW 1000 003 | ,sptFA4 % M10 WASHER, spring  M10 14
G-9 |9NT 1000 003 | F» b M10 NUT M10 14

L .
Col 1047 0€o | M&Ix4A H9Y K 1|




G-2.

ESLFa—7B%

DRUM TUBE GROUP

MRV3XD

G-2.

FSLFa1—TRE
DRUM TUBE GROUP

MRV3XD
RW&EE| a—F &5 % i % ) ¥R i &
No. CODE No. PARTS NAME Q TY| REMARKS
G-1 | M40 5712 002 | Ko La—%&— L DRUM ROTAR L |
G-2 | M40 5711 002 | R Lba—&— R DRUM ROTAR R 1
G-3 | M40 5135 000 | R >Th RUBBER 2
G- 4 | R05 0312 000 | B Y Hf A L BLADE L 1
G- 5 |R05 0319 000 | #h Y Hhff A R BLADE R 1
G- 6 | M81 0719 000 | F&Y A M8l L BLADE L81 L 6
G-7 | M8I 0739 000 | &V A M8l R BLADE M81 R 6
G- 8 | M40 0505 002 | F& VA M40 L BLADE M40 L 1
G-9 | M40 0525 002 | F&W A M40 R BLADE M40 R 1
G-10 [ M40 0502 000 | RS Ltw bRV B BOLT, setting drum 2
G-11 |9NL 1000 003 | @ o9 w b M10 NUT, lock M10 2
G-12 | R14 0515 000 | /NBREAZ ARV MI0Ox22¢ | BOLT M10x22¢ | 10
G-13 | M52 0724 000 | YA RNUYEHEERNLB BOLT, fitting blade 6
G-14 | 9SW 1000 003 | ISR HH A M10 WASHER, spring  M10 16
G-15 | 9NT 1000 003 | ¥ b M10 NUT M10 16



-] . = %
ﬁiHmEEll?igﬁalgEAR WHEEL GROUP

H.

H.

EatR - FRERRSLR
WHEEL & REAR WHEEL GROUP

MRV3VD

MRV3XD

21

20

1—19

RHEE| a—r &% B o % g e £
No. CODE No. PARTS NAME Q TY| REMARKS
H-1 | M40 0510 002 | "ANF2—F TUBE, wheel 2
H-2 | M81 1116 000 | v 2 ¥ PIN, axle 2
H-3 |9RP 1023 003 | R¥ > "R'PIN 2
H-4 | M40 4101 003 | A4+ 3505 7v¥ R TIREASSY 350-5 R 1
H-5 | M40 4102 003 | 4% 350-5 7v¥ L TIREASSY 350-5 L 1
H-6 |[C25 0035 0052 | %4 ¥ 350-5 TIRE 350-5 2
H-7 |[C25 0035 053 | F=2—7 TUBE 2
H- 8 | M40 4113 010 | A4 300-5 (0 WHEEL 300-5 (C) 2
H-9 [ M40 4113 003 | &AL 300-5 WHEEL  300-5 2
H-10 | 9BT 0801 603 | &b M8 x 16 ¢ BOLT M8 x 16 ¢ 8
H-11 | 9SW 0800 003 | /xA¥H % M8 WASHER, spring M8§ 8
H-12 | 9NT 0800 003 | Fw b M8 NUT M8 8
H-13 | M26 1111 000 | ¥+»> 2> PIN, axle 2
H-14 | 9RP 1023 003 | R¥> 10 RPIN 10 2
H-15 | M81 2115 000 | =Y avE)yror SHAFT, double wheel 1
H-16 | M81 2116 000 | >aoF¥F>+ ) v WHEEL 2 MRV3VD
H-17 | 9FW 1600 003 | ¥4 % M16 WASHER, plain ~ M16 2
H-18 [ 9ST 0403 003 | 7V ¥ M4 %30 ¢ PIN, split M4 x 30 ¢ 2
H-19 | M81 2412 000 | €Y o2 SHAFT 1
H-20 | RI10 0612 000 | ¥avuF¥FIvy ) WHEEL 1

P o MRV3XD
H-21 | M40 5146 000 | >+ 2 SHAFT, wheel 1
H-22 | 9NT 1200 003 | >+ w h M12 NUT MI2 1
H-23 | 9SW 1200 003 | /SA ¥ H % M12 WASHER, spring  M12 1




J

{18 B R

- ACCESSORY PARTS GROUP

e

J TRMEF

ACCESSORY PARTS GROUP

RES| a—F &5 i i % £ B =
No. CODE No. PARTS NAME Q TY| REMARKS
J-1 | M40 4411 000 | R 2 %F 13x17 SPANER, box 13x17 1
J-2 | M40 4412 001 | Ry AL+ 17 WRENCH, box 17 1
J-3 [ 9TL 1701 900 | A,% 17x19 SPANER 17x19 1
J-4 | M40 4429 001 | RYF MY TPVYAL LY ALV MANUAL, book chassis 1
J-5 | M26 1111 000 | >+ 22V PIN, axle 1
J-6 |9RP 1023 003 | R¥ > 10 "R'PIN 10 1
J-7 | M40 0502 000 | KAty FHENLE BOLT, drum set 1
J-8 |[9NL 1000 003 | mwvZFw M10 NUT, lock M10 |
J-9 | 111 5300 001 | 2272 BAG, tool ﬁMI
J-10 | F%42294 Iy by 80 ¢ SOCKET WRENCH 80¢ ?7 1

‘ LYY VHER
J-11 | KN13001AA A7V 2T KT 48— SCREW DRIVER 1
J-12 | KN52011AA LYY MNITYAALEY AL a | MANUAL BOOK, engine 1




